Fendt

FENDT 922 (919/00101-99999) F919000
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC ACCESSORIES 14-000-TOC



FENDT 922 (919/00101-99999)
F41530

\ 0€5110

Page 01-0002

Ref 2002




Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE

Page01-0002

Item Part Number

19

20

50

72454877

72456102

72604347

72609455

72494591

72604351

72609457

72474386

72451992
72451993
72315438
72315094
72315101
72315442
72315104
72373957
72451995
72451996
72325325
72315799
72416465

72451997

72415821

72614774

185 72325403
242 72325276

Qty Description

[EnY

= =
FrFRroroRPPPRPPwNER

(]

[EnY
N

X

Comments
<--919/1012

ENGINE

PLEASE ORDER WITH
ENGINE NO. ONLY !
REMANUFACTURED ENGINE
ENGINE EXCHANGE
PLEASE ORDER WITH
ENGINE NO. ONLY !

ENG.NO.

--> 10862201
REMANUFACTURED SHORT BLOCK ENGINE
ENG.NO.

--> 10862201
REMANUFACTURED LONG BLOCK ENGINE
INCLUDING CYLINDER HEAD
ENG.NO.

--> 10862201
REMANUFACTURED ENGINE
ENGINE EXCHANGE
PLEASE ORDER WITH
ENGINE NO. ONLY !

ENG.NO.

<-- 10862202
REMANUFACTURED SHORT BLOCK ENGINE
ENG.NO.

<-- 10862202
REMANUFACTURED LONG BLOCK ENGINE
INCLUDING CYLINDER HEAD
ENG.NO.

<-- 10862202

CRANKCASE
><2-12,14,18-20

SCREW

ADAPTER BUSH

PLUG SCREW

SEALING WASHER

SEALING WASHER

PLUG

SEALING WASHER

SCREW

BEARING BUSHING
BEARING BUSHING

CORE HOLE PLUG

PLUG

PLUG

M22X1,5

CYLINDER LINER

><20

SEAL

112X3MM

SEALING PLUG

SAFE.LOCK AGENT
INSTALLATION AIDS

Technical Specification

TCD2013L064V

INCLUDIND CYLINDER HEAD

INCLUDING CYLINDER HEAD

DIN 908 M14X1,5-ST
DIN 7603 A14X18-CU
DIN 7603 A22X27-CU
DIN 908 M22X1,5-ST
DIN 7603 A26X31-CU
DIN 908-M26X1,5-ST-A3L

DIN 7604 AM14X1,5-A3L

4X4,5MM



FENDT 922 (919/00101-99999)
35631

2

\0.," o\\ el \ﬁk@e
/_o@ O\\ \\\R\\Wb%m\wm

S
/ A
L /=i

o 77 777 /4
7 Y S

1E9GED

Page 01-0003

Ref 2009




Fendt

FENDT 922 (919/00101-99999)

F919000

Page01-0003

CRANKCASE
ltem Part Number Qty Description
Comments
PISTON COOL.NOZZLE
1 72451998 6 PISTON COOLING JET
2 72605244 6 HEXAGONAL HEAD BOLT

M8X35

Technical Specification

M8X35



FENDT 922 (919/00101-99999)
41038

@. =
S
=
'~ P 5"%\\
_ -
/kﬁwg(\ /)gi\ o
NG STa DR
T P R LS
2 LN 59 ETons( 8y
< A = “ P
4 ; \(\\\J@\&\\‘: a)/ N 514 \O\TB/A\\
LN S S JorE
la o \\Q;jg\j (\\\\\\mﬁ\\ N e s TR O
oy e TN e e o

//’// ﬂ//([

o=y
o
f=
=
[=1

Ref 2014 Page 01-0004



Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE

Page01-0004

Item Part Number

1

72439920

Qty Description

X

Comments

BLANKING PARTS
ENGINE NUMBER
<-- 10396501
--> 10433460

BALL



FENDT 922 (919/00101-99999)
35632

AN DR L e
AY S 0 L s ¢

TN T

/// \ A G \\ \A\\\v\\ﬁ\ §

ya e /
O\\ WMN%\,\\ N\m\\\\,@\/ﬂﬁx

c/ Y
Ya JN\\%F\\ | \y”\y‘/
/ /\LE/# ) om
-
avaNy Ny
N /@/ -
SO
SOl SN\ T Y
e/ ey —
e /
A —

CE9GED

Page 01-0005

Ref 2017




Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE

Page01-0005

ltem Part Number Qty Description
Comments

BLANKING PARTS

2 72315799 1 PLUG
3 72315094 1 SEALING WASHER

Technical Specification

DIN 7604 AM14X1,5-A3L
DIN 7603 A14X18-CU



FENDT 922 (919/00101-99999)
41229

o~
o~
o~
=
[=1

Ref 2019 Page 01-0006



Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72484231 2 BALL
2 72611452 2 LOCKING PLUG



FENDT 922 (919/00101-99999)
40930

0€6070

Page 01-0007

Ref 2021




Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE

Page01-0007

ltem Part Number Qty Description
Comments

BLANKING PARTS

1 72327066 1 COVER
2 72437548 1 COVER



FENDT 922 (919/00101-99999)
40970

[=3
~
o
f=4
=
>

13
11 @ 14
&
12
>\'\/'/

N
i |
5 @ : Iy .
- =, | \b« \\
5 9 &y My,
- iy Ny
TS L
L

Ref 2025

Page

01-0008



Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE BREATHER

Page01-0008

Item Part Number

GQwWN

(]

13
14
15

72438755

72485771
72452000
72315090
72437250

72325293

72325537
72452001
72455795
72323517
72315092
72452002

72438755
72452003
72452004
72415878

Qty Description

N RPRRR

RPNRRERN

R R R e

Comments

ENGINE NUMBER
--> 10324028

RETURN LINE

><10,11

<>

LOCK VALVE

PIPE CLAMP

SEALING WASHER
BREATHER

><9

HEXAGONAL HEAD BOLT
M8X30

HOSE CLIP

RUBBER HOSE

SEAL

BANJO BOLT

SEALING WASHER
CHECK VALVE

<-- F946.201.210.140 1X
<>

RETURN LINE

SEALING WASHER
ADAPTER

HEXAGONAL HEAD BOLT
M8X16

Technical Specification

DIN 7603 A12X15,5-CU

M8X30

DIN 7603 A12X16-CU



FENDT 922 (919/00101-99999)
40971

&S
I .
PR -
S ﬁ ‘ .
o Ry -
\%’t‘d\\!\ ‘1 ‘ JLM\ IS
A I
\ﬁ{\\‘\ I I . A
s ‘\"\\Wﬁv L
x;\\\\\‘ “H\‘:L -
2l I }
=l
\_\;7

A B
/[/\ SE E’go‘ @o’ \/°<>
NN @ =Ny
k\/ﬁ\ﬁ )f 3\@9 &
m Cx s 1 @
/I\Q) (égﬁ[j s
N X

7
i
C T

040971
@ /
&=
\V4
7
/

l%j 597 A i\:]é

Ref 2026

Page 01-0009



Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE BREATHER

Page01-0009

Item Part Number

GwWnN

=
oo ©oo~N

14
15

72438755

72454982
72315090
72437250

72325293

72607524
72452001
72455795
72323517
72485771

72315101
72452004
72415878

Qty Description

PRRPEN N RP®RE

e

Comments

ENGINE NUMBER
<-- 10324029

RETURN LINE

><2,3,10

PIPE CLAMP

SEALING WASHER
BREATHER

><9

HEXAGONAL HEAD BOLT
M8X30

HOSE CLIP

RUBBER HOSE

SEAL

BANJO BOLT

LOCK VALVE

><13,14

SEALING WASHER
ADAPTER

HEXAGONAL HEAD BOLT
M6X16

Technical Specification

DIN 7603 A12X15,5-CU

M8X30

DIN 7603 A22X27-CU



FENDT 922 (919/00101-99999)
35675

GL9GED

Page 01-0010

Ref 2033



Fendt

FENDT 922 (919/00101-99999)

F919000

CRANKCASE BREATHER

Page01-0010

ltem Part Number Qty Description Technical Specification
Comments

BREATHER TUBE

1 72311167 1 HOSECLIP
2 72450415 1 HOSE L=900 DIN73411-22X3,5 R



FENDT 922 (919/00101-99999)
41153

Page 01-0011

Ref 2041



Fendt

FENDT 922 (919/00101-99999)

F919000

SET OF GASKETS

Page01-0011

ltem Part Number Qty Description
Comments

ENGINE

1 72452385 1 SEALKIT
WITHOUT CYLINDER HEAD GASKET



FENDT 922 (919/00101-99999)
35634

N\ O EEL -
A ~
0! V@oe\\. \WI@I ww\\w\\WY /
,\)/,r\%\ \\\m@d& MAN\/J« m\m \
o, 7 2.
0% m\\\\ﬁ%\w%\ww\ ~ Jer
J».N SETSEG (1Tl
A\ .\%@w»&mw L8
lotete ry \J VdalY4

1007

7E95ED

Page 01-0012

Ref 2050



Fendt

FENDT 922 (919/00101-99999)

F919000

FRONT COVER

Page01-0012

ltem Part Number Qty Description
Comments

INTEGRATED OIL PUMP
ENGINE NUMBER
--> 10992604

1 72485249 1 CRANKCASE END COVER
INTEGRATED OIL PUMP
><2

2 72485251 1 SHAFT SEAL



FENDT 922 (919/00101-99999)
41280

\m@
e
/ /\J
- 4 .
e~ i SN
Do .
Mﬁo\\\/ et .
ol e N
i) & = -
\oﬁ\\./, OQ\AN o
g7 NS TN -
P A
&7 N N e s,
Vo // 2N \_\.Q\\\u\q f
[ 0, \\\\I/ A /F,‘\U.\ =

S a 17 L

V s
A \&\Nm \.ﬂ\v& Sy
SRV

082L¥0

Page 01-0013

Ref 2051



Fendt

FENDT 922 (919/00101-99999)

F919000

FRONT COVER

Page01-0013

ltem Part Number Qty Description
Comments

INTEGRATED OIL PUMP
ENGINE NUMBER
<-- 10992605

1 72485249 1 CRANKCASE END COVER
><2
2 72485251 1 SHAFT SEAL



FENDT 922 (919/00101-99999)
40931

o
%
=1
=
[=1

_gﬁ\
o2
— o
(=] e
g @ ( o‘v’f\\o
NSO AT 2
< A} =0 (\°< o
Py ~ = o
St I\}Qo — 5 =
3 ~o g
IO ~ \i\ﬁ ¢
\c\_j
)

7

Ref 2057

Page 01-0014



Fendt

FENDT 922 (919/00101-99999)

F919000

FRONT COVER

Page01-0014

Item Part Number

1
2
3

4
264

72605244
72452006
72325352

72452007
72438062

Qty Description Technical Specification

Comments
FASTENINGS

8 HEXAGONAL HEAD BOLT  M8X35
M8X35

3 HEXAGONAL HEAD BOLT
M8X70

1 TENSIONER BUSHING

1 SEAL

1 SEALING COMPOUND



FENDT 922 (919/00101-99999)
35636

035636

Ref 2066 Page 01-0015



Fendt
FENDT 922 (919/00101-99999) F919000
GEARCASE Page01-0015
ltem Part Number Qty Description
Comments
1 72619324 1 WHEEL BOX

2 72415842 1 SHAFT SEAL



FENDT 922 (919/00101-99999)
35637

AN
<
N

LEYGED

Page 01-0016

Ref 2073



Fendt

FENDT 922 (919/00101-99999)

F919000

GEARCASE

Page01-0016

Item Part Number

234
242

72325393

72325293

72452009

72452010

72325408
72325276

Qty Description

[EnY

Comments

FASTENINGS
ENGINE NUMBER
--> 10436058

HEXAGONAL HEAD BOLT
M8X65

HEXAGONAL HEAD BOLT
M8X30

BOLT

><5

SEAL

42X4AMM

SEALING COMPOUND
INSTALLATION AIDS

Technical Specification

M8X30



FENDT 922 (919/00101-99999)
41039

242

6£01%0

Page 01-0017

Ref 2074



Fendt

FENDT 922 (919/00101-99999)

F919000

GEARCASE

Page01-0017

Item Part Number

234
242

72325393

72415664

72325293

72452009

72452010

72325408
72325276

Qty Description

Comments

FASTENINGS
ENGINE NUMBER
<-- 10436059

HEXAGONAL HEAD BOLT
M8X65

SEAL

7X3MM

HEXAGONAL HEAD BOLT
M8X30

BOLT

><5

SEAL

42X4AMM

SEALING COMPOUND
INSTALLATION AIDS

Technical Specification

M8X30



FENDT 922 (919/00101-99999)
40932

040932

Ref 2089 Page 01-0018



Fendt

FENDT 922 (919/00101-99999)

F919000

IMPULSETRANSMITTER

Page01-0018

ltem Part Number Qty Description Technical Specification
Comments
CAM SHAFT

1 72452011 1 ENGINE SPEED SENSOR
CAM SHAFT

2 72315460 1 SOCKET HEAD BOLT DIN 912 M6X16-8.8



FENDT 922 (919/00101-99999)
40933

o
o
o
[=
=3
>

Ref 2098 Page 01-0019



Fendt

FENDT 922 (919/00101-99999)

F919000

ADAPTER HOUSING

Page01-0019

Item Part Number

1
2

3

13
14

72437820
72452012

72452013

72452014

72452015

72452016

72452021
72452017

72374344
72452019

Qty Description

1
1

3

Comments

CONNECTING HOUSING
HEXAGONAL HEAD BOLT
M16X200

HEXAGONAL HEAD BOLT
M16X120

HEXAGONAL HEAD BOLT
M8X70

HEXAGONAL HEAD BOLT
M12X130

HEXAGONAL HEAD BOLT
M16X1,5X180

DISC

SEAL

16X4MM

HEXAGONAL HEAD BOLT
HEXAGONAL HEAD BOLT
M12X190

Technical Specification

DIN 931 M20X70-10.9



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/fendt-922-919-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f919000/



